



**ArcelorMittal**

Société Anonyme au capital de 13.855.000 EUR RC Luxembourg B17870 Ident TVA:  
LU21513926

**BE Group OY AB, KELAVARASTO  
VANHANRADANKATU 42  
FI-15522 LAHTI**

Delivery Address

Invoice Address

**BE Group OY AB  
Helsinginintie 50  
FI-15100 LAHTI**

Zone Industrielle WOLSER  
L-3452 DUDELANGE  
LUXEMBOURG  
Téléphone: +352-518686-1  
Fax: +352-518686-2222

Sales agency

## Mill Test Certificate

Date 02.10.2015 Page 1

Delivery 280263605

Customer order P026822  
Order FE4LBEX003

**ELO Coated Material  
EN 10 204 / 2.2**

**EN 10152 (00-00-1992)**

Bobine / Bobine mère / N° de coulée Coil / Mother coil / Heat N° Ring / Mutter Ring / Schmelzennum	Qualité Quality Güte	Revêt. Coat Auflage	Dimensions Dimensions Abmessungen L. / l. / Ep.	Poids net Net Weight Nettogew. Schichtauf	Revêtement Coating
13062445 L7485105 S45952	DC01+ZE	E025025	2723,169 1000,000 0,500	10 250 35	
13062446 L7485105 S45952	DC01+ZE	E025025	2786,931 1000,000 0,500	10 490 35	



**ArcelorMittal**

Société Anonyme au capital de 13.855.000 EUR RC Luxembourg B17870 Ident TVA: LU21513926

Zone Industrielle WOLSER  
L-3452 DUDELANGE  
LUXEMBOURG  
Téléphone: +352-518686-1  
Fax: +352-518686-2222

**BE Group OY AB, KELAVARASTO**  
**VANHANRADANKATU 42**  
**FI-15522 LAHTI**

Delivery Address

Invoice Address

**BE Group OY AB**  
**Helsinginintie 50**  
**FI-15100 LAHTI**

**ELO Coated Material**  
**EN 10 204 / 2.2**  
**EN 10152 (00-00-1992)**

**Mill Test Certificate**

Date 02.10.2015 Page 2

Delivery 280263605

Customer order P026822  
Order FE4LBEX003

Sales agency

Qualité  
Quality  
Güte

Epaisseur  
Thickness  
Dicke

DC01+ZE 0.500

Essai de traction (Résultats typiques)  
Tensile Test (Typical results)  
Zugversuch (Typische Prüfergebnisse)

E  
MPa

207,0000

R  
MPa

317,0000

A80  
%

37,4394

r

n/a

n

n/a

C

0,0365

Mn

0,2329

P

0,0090

S

0,0150

Si

0,0090

Al

0,0440

Ti

0,0110

Nb

0,0005

B

0,0300

Cu

0,0213

N

0,0031

MO

0,0012

Analyse chimique  
Chemical Analysis  
Chemische Analyse

NOUS CERTIFIONS QUE LE MATERIEL EST CONFORME AUX SPECIFICATIONS DU BON DE COMMANDE

WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED ABOVE COMPLIES

WITH THE TERMS OF THE ORDER CONTRACT

ES WIRD BESTAETIGT DASS DIE LIEFERUNG DEN VEREINBARUNGEN DER BESTELLUNG ENTSPRICHT

Le chef du Service Produits  
Product Manager  
Leiter der Produktabteilung

Sans Cr/Without Cr/ohne Cr: